FCC ID:VFR822151

APPLICATION FOR CERTIFICATION
On Behalf of

Harmonix Music Systems, Inc.
PS3 Guitar Controller

Model Number: #822151 Rock band wireless guitar for PS3

Prepared for : Harmonix Music Systems, Inc.

625 Massachusetts Ave 2nd Floor Cambridge, MA 02139
United States

Prepared By : Audix Technology (Shenzhen) Co., Ltd.
No. 6, Ke Feng Rd., 52 Block,
Shenzhen Science & Industrial Park,
Nantou, Shenzhen, Guangdong, China

Tel: (0755) 26639496

Report Number @  ACS-F07408
Date of Test : Aug.06~10, 2007
Date of Report @ Sep.07, 2007

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408



FCC ID:VFR822151

TABLE OF CONTENTS
Description Page
Test Report Declaration
1. SUMMARY OF STANDARDS AND RESULTS ... 1-1
1.1. Description of Standards and RESUILS..........cccieiiiiiiiieee e 1-1
2. GENERAL INFORMATION ...ttt nee s 2-1
2.1.  DesCription Of DEVICE (EUT) ...ueiueieiiiiiiiisiesie ettt 2-1
2.2, TS FACTITY ...ttt 2-2
2.3, Measurement UNCEITAINTY .........oouiiiiiiiiiest ettt be e ereas 2-2
3. POWER LINE CONDUCTED EMISSION TEST ......ooiiiiiieeeeeeeeee e 3-1
4. RADIATED EMISSION TEST ...t 4-1
4.1, TESTEQUIPITIENT ...ttt bbb bbbttt b ettt 4-1
4.2.  BloCk Diagram OF TEST SEIUP ....c.viiiiriiiteiiiiteiee ettt 4-1
4.3. Radiated Emission Limit Standard: FCC 15.249 ..........ccciiiiiiiiiiiissee e 4-2
4.4, EUT CoNfigUuIation ON TSt ....oiiiiiiitiieieieiei sttt ettt 4-2
4.5.  Operating Condition OF EUT .......ccoiiiiiiiiiii e 4-3
4.6, TESEPIOCEAUIE......ctitiieeei ettt bbbttt b bbbttt b ettt e et 4-3
4.7. Radiated EMISSioN TSt RESUILS ........oiiiiiiiiiecs e 4-3
5. BAND EDGE COMPLIANCE TEST ... 5-1
5.1 TESTEQUIPIMENT ...ttt bbbttt bbbttt bt 5-1
5.2, TeSEINTOMMALION .....oviiiiiiiiee bbbttt bttt 5-1
5.3, TESE RESUITS ...t bbbttt 5-1
6. 20DB BANDWIDTH TEST ...t 6-1
B.1. TSt EQUIPIMENT ..ottt 6-1
B.2.  TESEINTOMMALION ...ttt bbb bbbttt b e ereas 6-1
8.3, TS RESUILS ...t bbbttt 6-1
7. DEVIATION TO TEST SPECIFICATIONS ... 7-1
8 PHOTOGRAPH. ...t r e 8-1
8.1. Photos of Radiated Emission Test (In Anechoic Chamber)..........cccccvviiiniieneieine e 8-1

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408



FOOID:VFRB22151

TEST REPORT CERTIFICATION

Applicant 1 Harmonix Music Systems, Inc:
Manufacturer ‘ Dong Guan Contel Electronics Co., Lid.
EUT Description - PS3 Guitar Controller
(A) MODEL NO, : #82215] Rock band wireless guitar for
P53
{B) SERIAL NO. : NAA

(C) FOWER SUFPLY : DC 4.5V
Test Procedure Used:
FCC Rules and Regulations Part 15 Subpart C 2007

The device described above is tested by Audix Technology (Shenzhen) Co., Ltd, to determine
the maximum emission levels emanating from the device, The maximum emission levels are
compared to the FCC Part 15 Subpart C limits for radiated and conducted emissions.

The test results are contained in this test report and Audix Technology (Shenzhen) Co., Ltd. is
assumed full responsibility for the accuracy and completeness of tests, Also, this report shows
that EUT is technically compliant with FCC requirements.

This report applies to above tested sample only.  This report shall not be reproduced in part
without written approval of Audix Technology (Shenzhen) Co.. Lid.

Date of Test : Aug.16~10, 2007

Prepared by : YD Yﬂ VUW

YoYo Wang / Assistant

Reviewer : TW}"{’W

lceman Hu / Supervisor

& ()R AT t
m Audix Technology (Shenzhen) Co., Lid I
l

|

|

1

|

EMC # s da®
Stamp only for EMC Dept. Report
1
2 ﬁiﬁ 3 )

Ken Lu/ Deputy Manager

Signature: {2
Approved & Authorized Signer : I "

Auilix Tectnology (Shenchen) Co., Ltd Repart Vo, ACS-FO7408



FCC ID:VFR822151
Page 1-1

1. SUMMARY OF STANDARDS AND RESULTS

1.1. Description of Standards and Results
The EUT have been tested according to the applicable standards as referenced below.

EMISSION
Description of Test Item Standard Results
Power Line Conducted Emission Test FCC Part 15C: 15.209 N/A

ANSI C63.4-2003

FCC Part 15C: 15.249

i issi PASS
Radiated Emission Test ANSI C63.4-2003

Band Edge Compliance Test FCC Part 15: 15.249 PASS

20dB Bandwidth Test FCC Part 15: 15.215 PASS

N/A is an abbreviation for Not Applicable.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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2. GENERAL INFORMATION

2.1. Description of Device (EUT)

Product name : PS3 Guitar Controller

Model Number : #822151 Rock band wireless guitar for PS3

Operation frequency : 2408MHz~2474MHz

Modulation : GFSK

Power : DC 4.5V

Applicant : Harmonix Music Systems, Inc.

625 Massachusetts Ave 2nd Floor Cambridge, MA
02139 United States

Manufacturer : Dong Guan Contel Electronics Co., Ltd.
2" Industrial Park, DiChong District, GaoBu Town,
Dong Guan City, Guang Dong Province, China

Date of Test : Aug.06~10, 2007

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408



2.2. Test Facility

Site Description
3m Anechoic Chamber

3m & 10m Anechoic Chamber

EMC Lab.

FCC ID:VFR822151
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Jun. 13, 2006 File on Federal
Communication Commission
Registration Number: 90454

Jan.31, 2007 File on Federal Communication
Commission
Registration Number: 794232

Accredited by DATech, German
Registration Number: DAT-P-091/99-01
Feb. 02, 2004

Accredited by NVLAP, USA
NVLAP Code: 200372-0

Apr.01, 2006
2.3. Measurement Uncertainty
No. Item Uncertainty
1. | Uncertainty for Conducted Emission Test 1.22dB
2. | Uncertainty for Radiated Emission Test<1GHz 4.62dB
3. | Uncertainty for Radiated Emission Test>1GHz 4.79dB
4. | Uncertainty for Frequency measure 0.42*10°

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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3. POWER LINE CONDUCTED EMISSION TEST

According to Paragraph (f) of FCC Part 15 section 15.209, Tests to demonstrate compliance with
the conducted limits are not required for devices which only employ battery power for operation
and which do not operate from the AC power lines or contain provisions for operation while
connected to the AC power lines.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408



4. RADIATED EMISSION TEST

4.1. Test Equipment
The following test equipments are used during the radiated emission test :

4.1.1. For Anechoic Chamber
Frequency rang: 30~1000MHz

FCC ID:VFR822151

Page 4-1

Item |[Equipment Manufacturer Model No. |Serial No. Last Cal. |Cal. Interval

1. |EMI Spectrum |Agilent E7403A MY42000106 [May 11, 07 |1 Year

2. |Test Receiver |Rohde & Schwarz|ESVS20 |830350/005 |May 11, 07 |1 Year

3. |Amplifier HP 8447D 2944A07794 |Mar.12, 07 (1/2 Year

4. |Bilog Antenna |Schaffner CBL6111C {2598 Feb.22, 07 |1 Year

5. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.1 |July. 16, 07]1/2 Year

6. |RF Cable MIYAZAKI 5D-2W 3# Chamber No.2 |July. 16, 07]1/2 Year

7. |RF Cable FUJIKURAW RG-55/U  [3# Chamber No.3 |July. 16, 07 |1/2 Year

8. |RF Cable FUJIKURA RG-55/U  [3# Chamber No.4 |July. 16, 07 |1/2 Year

9. |Coaxial Switch |Anritsu MP59B M73989 July. 16, 07 [1/2 Year
Frequency rang: above 1000MHz

Item |Equipment Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval

1. [Spectrum Agilent E4407B MY 41440292 [May 11,07 |1 Year

2.  |Amp HP 8449B 3008A00863 |May 11,07 |1 Year

3. |Antenna EMCO 3115 9607-4877 Jan. 23,07 |1.5 Year

4. |HF Cable Hubersuhne |Sucoflex104 |- May 11, 07 |1 Year

5. |Antenna ETS 3116 00060088 May. 28, 07 |1 Year

4.2. Block Diagram of Test Setup

4.2.1. Block Diagram of connection between EUT and simulators

EUT

(EUT: PS3 Guitar Controller)

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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4.2.2. Anechoic Chamber Setup Diagram

ANTENNA TOWER

ANTENNA ELEVATION VARIES FROM 1 TO 4 METERS

——— 3METERS

EUT and
Support System

TURN TABLE| 0-8 METER

GROUND PLANE

4.3. Radiated Emission Limit Standard: FCC 15.249

FREQUENCY DISTANCE FIELD STRENGTHS LIMIT
MHz Meters uV/m dB(uV)/m
30 ~ 88 3 100 40.0
88 ~ 216 3 150 43.5
216 ~ 960 3 200 46.0
960 ~ 1000 3 500 54.0
Local Oscillator: 3 114.0 dB(uV)/m (Peak)

94.0 dB(uV)/m (Average)
Above 1000 3 Other:
74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)
Remark : (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency
bands.
(3) Distance is the distance in meters between the measuring instrument,
antenna and the closest point of any part of the device or system.

4.4. EUT Configuration on Test

The following equipment are installed on Radiated Emission Test to meet the
commission requirements and operating regulations in a manner which tends to
maximize its emission characteristics in normal application.

4.4.1. PS3 Guitar Controller (EUT)

Model Number  :  #822151 Rock band wireless guitar for PS3
Serial Number @ N/A

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408



4.5.

4.6.

4.7.
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Operating Condition of EUT
4.5.1. Setup the EUT as shown in Section 4.2..

4.5.2. Letthe EUT work in test modes (TX Mode) and test it.

Test Procedure

The EUT and its simulators are placed on a turn table, which is 0.8 meter high above
ground. The turn table can rotate 360 degrees to determine the position of the
maximum emission level. The EUT is set 3 meters away from the receiving antenna,
which is mounted on a antenna tower. The antenna can be moved up and down
between 1 meter and 4 meters to find out the maximum emission level. Broadband
antenna (calibrated bilog antenna) is used as receiving antenna. Both horizontal and
vertical polarization of the antenna is set on Test. In order to find the maximum
emission levels, all of the interface cables must be manipulated according to ANSI
C63.4-2003 on radiated emission Test.

The bandwidth of the EMI test receiver (R&S ESVS20) is set at 120kHz for
frequency range from 30MHz to 1000 MHz.

The bandwidth of the VBW is set at 3MHz and RBW is set at 1MHz for peak
emissions measurement above 1GHz and 1MHz RBW 10Hz VBW for average
emission above 1GHz

The frequency range from 30MHz to 1000MHz and above 1GHz. are checked.

The test modes (TX Mode) is tested in Anechoic Chamber and all the scanning
waveforms are reported on Section 4.7.

Radiated Emission Test Results
PASS.

The frequency range from 30MHz to 1000MHz and above 1GHz. is investigated.
Please see the following pages.

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 120kHz RBW below 1GHz and a Peak and Average
detector with LMHz RBW above 1GHz,

All measurements for radiated emissions within the restricted bands were performed
using a Quasi-Peak detector with 300kHz VBW below 1GHz and a Peak detector with
1MHz VBW above 1GHz, A average detector with 10Hz VBW above 1GHz

All the emissions except fundamental from 18GHz~24GHz are at least 20dB below the
limit, and do not record.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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fin) o6 Ke Feng Road Block 52,
A U D Ix Man shan Seience&lndustrny
shen zhen Guangdong

hittpiferae audic com.en

Data: 2 File: D:'2007 Report Data'CCONTEL'ACSTO1060.EMI (12)
20 Level {dBuvin) Date: 2007-08-06
FCC PART15 C
|
40———J
0 30 224, 418. 812, B0E. 1000
Trace: {Discrete) Frequency (MHz)
Site no. ; 3% Chamber Radiation Data no. 2
Ci=. ~ Ant. T 3m 2598 Ant . pol. : HORIZONTAL
Limit . FCC PARTLS C
Env. ~ Ins. © 24=Cohe3x ESYS20 Enginsser : Skyel
EOT : PS3 Guitar Controller
Fower Rating : DC 4 .5V
Test mode ; CH1:2408MH=z
H-H - ¥822151 Rock band wireslsss guitar for P53
Data: 1 File: D:'2007 Report Data'C'CONTEL'ACSTO1060.EMI {12)
0 Level {dBuWin} Date: 2007-08-06
FCCPART15 C
|
40———J
0 30 224, 418. 812, B0B6. 1000

Trace: {Discrete) Frequency (hHz)

Site no. ; 3% Chamber Radiation Data no. = 1

Ci=. ~ Ant. ©3m 2598 Ant. pol. : VERTICAL
Limit ;. FCC PARTLS C

Env. ~ Ins. c 24=Co565 ESVS20 Enginser : Shkysl
EUT : P53 Guitar Controller

Powser Rating : DC 4 .5V

Test mode ; CH1:2408HHz

M-H : #822151 Rock band wirelsss guitar for PS3

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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fin] Ho6 Ee Feng Road Block 52,
A U D IX Man shan SoiencedIndustry
shen zhen Guangdong

hitpedwraor andee comoen

Data: 3 File: D:'2007 Report Data'C/CONTEL'ACSTO1060.EMI {12}
0 Level {dBuWin} Date: 2007-08-06
FCCPART15C
|
40———J
030 2724, 418. 612 806. 1000
Trace: {Discrete) Frequency (MHz)
Site no. : 3% Chamber Radiation Data no. @ 3
Dis. ~ Ant . © o a3m 2598 Ant . pol. : HORIZONTAL
Limit : FCC PARTLE
Env. ~ Ins. c 24=Coh6k ESVS20 Enginssr : Shkyle
EOT : P53 Guitar Controller
Powser Rating : DC 4 .5V
Test mode ;. CHZ:2440HHz
H-H - ¥822151 Rock band wireslsss guitar for PS3
Data: 4 File: D:'2007 Report Data'C'CONTEL'ACSTO1060.EMI {12)
0 Level {dBuWin} Date: 2007-08-06
FCCPART15 C
|
40———J
030 224, 418. 812, B0B6. 1000

Trace: {Discrete) Frequency (hHz)

Site no. ; 3% Chamber Radiation Data no. : 4

Ci=. ~ Ant. T 3m 2598 Ant . pol. @ VERTICAL
Limit . FCC PARTLS C

Env. ~ Ins. c 24=C-h63 ESVS20 Enginssr : Skyle
EUT ; P53 Guitar Controller

Powsr Rating : DC 4 .5V

Test mode ;. CHZ:2440HHz

H-H - ¥822151 Rock band wireslsss guitar for PS3

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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Mo Ee Feng Foad Block 52,
Man shan Science&Industry

AUDIX 2
shen ghen Guangdong

hittp ey audic comoen

Data: 6 File: D:2007 Report Data\C}CONTELACSTO1060.EMI {12)
80 Level (dBuVian) Date: 2007-08-06
FCC PART15 C
i
40 —I
5
7
7 3 W
0 30 224, 414. 612, 06, 1000
Trace: (Discrete) Frequency (MHz)
Site no. ; 3# Chamber Radiation Data no. :© &
Di=. ~ Ant. I 2598 Ant . pol. : HORIZOHTAL
Limit FCC FART1S C
Env. ~ Ins. 24=C-0R% ESV520 Enginsser : Skvle
EUT P53 Guitar Controller
Fower Hating 0C 4.5V

Test mode
M-H

CH3:2474MH=z
#822151 Hock band wirelsss guitar for P53

Ant . Cable Emiz=sion
Freq. Factor Lo=s=  Reading Leve=l Limit=s MHargin Eemark
LMHz} {dBrm} {dB) {dBu¥) {(dBuV-m} {dBuV-m} {dE}
1 111.48 11.43 1.10 16,25 28.82 43 .50 14 .68 )5
2 143 .49 11.93 1.16 10.85 23.94 43 .50 19 .56 (9]
3 240,49 11 .88 1 .46 11.00 24 .34 4k .00 21 .66 QP
4 271.53 13.43 1.53 13.31 28.27 46 .00 17 .73 QF
| 303 54 1387 1.67 15.43 30.97 46.00 15.03 QF
3 337 .49 1470 1.74 11.25% 27 .69 46 .00 18 31 P

Remarks: 1.

2.

Eni==sion Lewvel= Antenna Factor + Cable Lo== + REeading.
The emission levels that are 20dB below the oificial
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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Hod Ee Feng Road Block 52,
Man shan Secience&lndustoy

AUDIX 2
shen zhen Guangdong

Titdpefharanw audiv cofm o

Data: 5 File: D::2007 Report Data'C\CONTEL'ACSTQ1060.EMI {12}
80 Level {dBuvim) Date: 2007-08-06
FCC PART15 C
|
40 ————J
1 ]
I
2 o
030 224, 414. 612, 806, 1000
Trace: (Discrete) Frequency (WHz)
Site no. : 3% Chamber Hadiation Data no. : &
Di=. ~ Ant. In 2598 Adnt. pol. : VERTICAL
Limit FCC FARTLE C
Env. ~ Ins. 24=Co0A% ESVS20 Enginser : Skyle
EUT F52 Guitar Controller
Fower REating oC 4 LV

Test mode
H-H

CH2:2474HHz
#822151 Rock band wireless guitar for P53

Ant . Cable Emission
Freq. Factor ILo==s Reading Level Limit= MHargin Eesmark
{MHz} {dBsm) {dB} (dBu%) (dBuVsm) {dBuV-m)} (dE)
1 111 .48 11.43 1.1 12.05 24 53 43 .50 13.492 QP
2 143 49 11 .93 1.1nh 5.94 19.03 43.50 24 .47 QP
3 240,49 11.8%8 1.4k £E.13 13 .47 4p .00 27 .53 QF
i 250 19 1270 1.51 1. 94 19 .15 ip .00 2h 85 QF
£ 303.54 13.87 1.67 k.20 21.84 46.00 24.16 QP
h 27 .79 14 4k 1 69 510 21 25 4 00 24 75 QF

Eemarks: 1.

2.

Emi==sion Level= Antenna Factor + Cable Loss + KHesading.
The emission levels that are 20dE below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 41 File: D:\2007 ReportiC\Contel\ ACSTQ1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
FCC PART 15 PEAK 2.4
60
5 6
4 T
2 W
1
*mebwfwj
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 41
Dis. / Ant. : 3m 3115 FACIOR AEnt. pol. : HORIZONTAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : TX CH1:2408MHz
M/H : #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)

1 1585.00 25.%91 4.82 35.66 45.19 40.26 74.00 33.74 Feak

2 2207.00 28B.54 5.891 35.24 42.70 41.91 T74.00 32.0%9 Feak

3 2411.00 29.03 6.20 35.18 ©90.83 90.88 114.00 23.12 Peak

4 3550.00 32.52 8.16 34.83 40.20 46.05 74.00 27.85 Feak

5 6236.00 35.94 10.27 34.24 37.56 49.53 74.00 24.47 Feak

& T7970.00 37.8% 11.79 34.5%9 7.7 52.92 T74.00 21.08 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 42 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
60
FCC PART 15 AV 2.4
5 &
4
1 2
’ 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. z 42
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONIAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : ITX CH1:2408MH=z
M/N : #822151 Rock band wireless guitar for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
: 1585.00 25.91 4.82 35.66 38.18 33.26 54._00 20.74 Average
2 2207.00 28B.54 5.91 35.2%¢ 33.70 32.91 54.00 21.09 Average
3 2408.00 29.03 6.20 35.18 82.26 g2.31 94.00 11.69 Average
4 3550.00 32.52 8.16 34.83 31.20 37.05 54._00 16.95 Average
5 6236.00 35.94 10.27 34.24 28.56 40.53 54.00 13.47 Lverage
8 7970.00 37.99 11.79 34.59 27.73 42 .92 54._00 11.08 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 39 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
FCC PART 15 PEAK 2.4
60 B
SW
1 29 ufmvﬂmwnhyfﬂf
end
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 389
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : TX CH1:2408MHz
M/H : #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 1585.00 25.91 4.82 35.66 45.67 40.74 T74.00 33.26 Feak

2 1986.00 27.87 5.5% 35.32 44.17 42.41 T74.00 31.5% Peak

3 2207.00 28.54 5.91 35.24 42.14 41.35 74.00 32.65 Peak

4 2408.00 29.03 6.20 35.18 92.14 92.19 114.00 21.81 Feak

5 5301.00 35.8 8.7 34.38 T.87 49.08 T74.00 24.92 Feak

& 10486.00 39.06 11.96 36.25 41.09 55.86 T74.00 18.14 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 40 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
60
FCC PART 15 AV 2.4
5 .
5
1 23
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. T 40
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : ITX CH1:2408MH=z
M/N : #822151 Rock band wireless guitar for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

: 1585.00 25.91 4.8 35.66 35.17 30.24 54.00 23.76 Average

2 1986.00 27.987 5.59 35.32 34.00 32.24 54.00 21.76 Average

3 2207.00 28B.54 5.91 35.24 31.84 31.05 54.00 22.495 Average

4 2408.00 29.03 6.20 35.18 88.60 88.65 94.00 S AS Average

5 4077.00 33.69 8.69 34.68 28.41 36.11 54.00 17.89 Average

& 10486.00 39.06 11.96 36.25 30.61 45.38 54.00 8.62 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 43 File: D:\2007 ReportiC\Contel\ ACSTQ1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
FCC PART 15 PEAK 2.4
60
5 g
4 W.‘UW\"
T2 ] et
el
a1
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 43
Dis. / Ant. : 3m 3115 FACIOR AEnt. pol. : HORIZONTAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : TX CH2:2440MHz
M/H : #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1612.00 26.00 4.86 35.66 46.07 41.27 74.00 32.73 Feak
2 2241.00 28.62 5.96 35.22 43.%8%9 43.35 T74.00 30.65 Feak
3 2445.00 29.11 6.25 35.17 ©93.&3 93.82 114.00 20.18 Peak
4 3516.00 32.42 .12 34.84 40.8&0 46.30 74.00 27.7 Feak
5 5420.00 36.35 9.69 34.34 37.50 49.20 T74.00 24.8 Feak
& T7290.00 37.47 10.81 34.46 38.2%9 52.11 T74.00 21.89 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 44 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
60
FCC PART 15 AV 2.4
g
F 5
2
1
’ 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. : 44
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONIAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : IX CH2:2440MH=
M/N : #822151 Rock band wireless guitar for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

: 1612.00 26.00 4_.86 35.66 37.07 32.27 54._00 21.73 Average

2 2241.00 28B.62 5.96 35.22 35.99 35-35 54.00 18.65 Average

3 2440.00 29.11 6.25 35.17 80.35 80.54 94 .00 13.46 Average

4 3516.00 32.42 8.12 34.84 31.60 37.30 54._00 16.70 Average

5 5420.00 36.35 9.69 34.34 29.50 41.20 54.00 12.80 Average

8 T7290.00 37.47 10.81 34.46 30.29 44_11 54.00 9.89 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 45 File: D:\2007 ReportiC\Contel\ ACSTQ1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
FCC PART 15 PEAK 2.4
60
6
4 SUMW
N M nteet
Ty
O L
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 45
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : TX CH2:2440MHz
M/H : #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)

1 1612.00 26.00 4. .86 35.66 45.58 40.78 T74.00 33.22 Feak

2 2241.00 28.62 5.9 35.22 43.52 42 .88 T74.00 31.12 Feak

3 2445.00 29.11 6.25 35.17 ©93.85 94.04 114.00 19.96 Peak

4 4230.00 33.51 B.77 34.64 38.61 46.25 74.00 27.75 Feak

5 5777.00 36.09 95.82 34.26 38.2%9 49,04 T74.00 24.06 Feak

& 7953.00 7.98 11.79 34.59 7.7 52.94 T74.00 21.06 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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No.& Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 46 File: D:\2007 ReportiC\Contel\ ACSTQ1060.EMI (58)
120 Level (dBuV/m) Date: 2007-08-06
60
FCC PART 15 AV 2.4
6
2 H ;
1
L 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
Site no.

Dis. / Ant.
Limit

Env. / Ims.
EUT

Power Rating

3m 3115 FACIOR

FCC PART
23%C/54%

15

AV 2.4

P53 Guitar Controller

DC 4.5V

Ant. pol.

Data no. x 48
: VERTICAL

Engineer : Skyle

Test Mode TX CH2:24940MHz
M/N #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
1 1612.00 26.00 4_.86 35.66 36.58 31.78 54._00 22.22 Average
2 2241.00 28.62 5.96 35.22 35.52 34.88 54.00 19.12 Lverage
3 2440.00 29.11 6.25 35.17 88.52 88.71 94 .00 5.29 Lverage
4 3261.00 31.71 7.69 34.92 33.65 38.13 54.00 15.87 Lverage
5 5777.00 36.09 9.82 34.26 28.2% 39.94 54.00 14.06 Average
& 7953.00 7.98 11.79 34.59 28.76 43.94 54._00 10.06 Average

Remarks: 1. Emission Level=

Antenna

Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 49 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
FCC PART 15 PEAK 2.4
60 - 8
1 “*”waﬂhmﬂﬁﬁ
Y ol
0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 49
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : ITX CH3:2474MHz
M/H : #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)

1 1646.00 26.18 4.93 35.61 44.94 40.44 T74.00 33.56 Feak

2 246€2.00 295.15 6.28 35.17 ©80.09 90.35 114.00 23.65 Peak

3 3482.00 32.32 B.07 34.86 40.88 46.41 T4.00 27.59 Peak

4 5420.00 36.35 9.69 34.34 36.7%9 48.49 T74.00 25.51 Feak

5 8735.00 B.67 11.17 35.18 39.89 54.55 T74.00 19.45 Feak

& 10452.00 38.97 11.93 36.25 40.48 55.13 T74.00 8.87 Feak
Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

- 11 -
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 50 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
60
FCC PART 15 AV 2.4
5 3
1 4
1
’ 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. =50
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : IX CH3:24T74MH=Z
M/N : #822151 Rock band wireless guitar for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
: 1646.00 26.18 4.93 35.61 36.94 32.44 54.00 21.56 Average
2 2474.00 295.19 6.30 35.16 80.97 81.30 84.00 12.T70 Average
3 3482.00 32.32 8.07 34.86 31.88 37.41 54_00 16.59 Lverage
4 5420.00 36.35 9.69 34.34 27.79 39.49 54._00 14.51 Average
5 8735.00 38.67 11.17 35.18 29.89 44 .55 54.00 9.45 Average
& 10452.00 38.97 11.93 36.25 31.48 46.13 54._00 7.87 Lverage

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

L

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 47 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
120 Level (dBuV/m) Date: 2007-08-06
FCC PART 15/PEAK 2.4
60
g

L.
E

0 1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. H Data no. : 47
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 PERK 2.4
Env. / Ins. 1 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : ITX CH3:2474MHz
M/H : #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Fredq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV,/m) (dBuV/m) (dBE)
1 1646.00 26.18 4.93 35.61 46.24 41.74 T74.00 32.26 Feak
2 2275.00 28.71 6.01 35.22 41.31 40.81 T74.00 33.1% Feak
3 2462.00 29.15 6.28 35.17 ©90.7%9 91.05 114.00 22.95 Peak
4 3482.00 32.32 8.07 34.86 40.24 45.77 74.00 28.23 Feak
5 5267.00 35.68 5.78 34.38 37.18 48.26 T74.00 25.74 Feak
& T715.00 37.8%9 11.33 34.54 7.7 52.38 T74.00 21.62 Feak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.

2. The emission levels that are 20dB below the official
limit are not reported.

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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@M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-2663594585-T7
Fax:4+86-T55-26632877
Postcode:518057

Data: 48 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
Level (dBuV/m) Date: 2007-08-06
120
60
FCC PART 15 AV 2.4
B
4 5
1 2
U1000 4400. 7800. 11200. 14600. 18000
Frequency (MHz)
S5ite no. = Data no. : 48
Dis. / Ant. : 3m 3115 FACIOR Ant. pol. : VERTICAL
Limit : FCC PART 15 AV 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : IX CH3:24T74MH=Z
M/N : #822151 Rock band wireless guitar for PS3
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
(MHz) (dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
: 1646.00 26.18 4.93 35.61 38.24 33.74 54._00 20.26 Average
2 2275.00 B.7 6.01 35.22 33.31 32.8 54.00 21.19 Average
3 2474.00 29.19 6.30 35.16 B88.76 89.09 94 .00 4.91 Average
4 3482.00 32.32 8.07 34.86 31.24 36.77 54._00 17.23 Average
5 5267.00 35.&8 9.78 34.38 28.18 39.26 54.00 14.74 Average
8 T7715.00 37.89 11.33 34.54 28.70 43_38 54._00 10.862 Average

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20d56 below the official
limit are not reported.

- 10 -
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
HNoutou, ShenZhen, GuangDong, China
Tel:+86-755-26639495-7
Fax:+86-755-26€632877
Postcode:518057

Data: 54

Level (dBuV/m)
120

File: D:12007 ReportiC\Contel\lACS7Q1060.EMI (58)

Date: 2007-08-10

FCC PART 15 PEAK 2.4

60

uJuwA”wmwAn&wwmwﬂn«&mmwﬂAwwM%Mwhzw*#wmﬂhmnAmﬁuuﬁmnuthdmmhwwun#fhab

18000

S5ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :

1 23%C/54%

19200. 20400.

Frequency (MHz)

Data no.
Zm 3115 FACTCR Ant. pol.
FCC PRRT 15 PERK 2.4
Engineer
P53 Guitar Controller

DC 4.5V

21600. 22800. 24000
54
: HORIZONTAL
: Skyle

Test Mode : TX CH1:2408MH=z
M/N #822151 Rock band wireless guitar for P53
Data: 53 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)

Level (dBuV/m)
20

Date: 2007-08-10

FCC PART 15 PEAK 2.4

60

WWWMWWNUWW

18000

S5ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :
: TX CH1:2408MH=z
: #822151 Rock band wireless guitar for P53

Test Mode
M/N

1 23%C/54%

19200. 20400.

Frequency (MHz)

Data no.
3m 3115 FACTCR Int. pol.
FCC PRRT 15 PERK 2.4
Engineer
P53 Guitar Controller

DC 4.5V

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408

21600. 22800. 24000
53
: VERTICRL
: Skyle
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FCC ID:VFR822151
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No.6 Ke Feng Road,Bl;ck 52,
ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China
Tel:+B86-755-26639495-7
Fax:+86-755-26632877

Postcode: 518057

Data: 55

Level (dBuV/m)
120

File: D:12007 Report\C\Contel\ACS7Q1060.EMI (58)

Date: 2007-08-10

FCC PART 15 PEAK 2.4

60

WMWMWMWM

0 18000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
S5ite no. Data no. : 55
Dis. / Znt. : 3m 3115 FACTCR Ant. pol. : HORIZONTAL
Limit : FCC PRRT 15 PEAK 2.4
Env. / Ins. : 23*C/54% Engineer : Skyle
EUT : P53 Guitar Controller

Power Rating : DC 4.5V

Test Mode : TX CHZ2:2440MHz

M/N #822151 Rock band wireless guitar for P53
Data: 56 File: D:\2007 Report\C\Contel\ACS7Q1060.EMI (58)

Level (dBuV/m)
120

Date: 2007-08-10

FCC PART 15 PEAK 2.4

60

WWWWM‘WMWN«WW’WMM

018000 19200. 20400. 21600. 22800. 24000
Frequency (MHz)
S5ite mno. Data no. : 56
Dis. / Ant. : 3m 3115 FACTCR Ant. pol. : VERTICAL
Limit : FCC PRRT 15 PEAK 2.4
Env. / Imns. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller

Power Rating : DC 4.5V
Test Mode : TX CH2:2440MH=z
M/N : #822151 Rock band wireless guitar for P53

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408
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o] No.6 Ke Feng Road,Bl;ck 52,
| I IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639495-7
Fax:+86-755-26632877
Postcode: 518057

Data: 58 File: D:\2007 ReportiC\Contel\ACS7Q1060.EMI (58)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
60

WWWWWMMW

0 42000

S5ite no.
Dis. / BEnt.
Limit

Env. / Ins.
EUT

Power Rating :

19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Data no. : 58
Zm 3115 FACTCR Ant. pol. : HORIZONTAL
: FCC PRRT 15 PEAK 2.4
: 23%C/54% Engineer : Skyle

P53 Guitar Controller
DC 4.5V

Test Mode : TX CH3:2474MHz
M/N #822151 Rock band wireless guitar for P53
Data: 57 File: D:\2007 ReportiC\Contel\ ACS7Q1060.EMI (58)
20 Level (dBuVim} Date: 2007-08-10
FCC PART 15 PEAK 2.4
60

WMMWWMWMMWMWMM

0 18000

S5ite no.
Dis. / Ant.
Limit

Env. / Ins.
EUT

Power Rating :
: TX CH3:2474MHz

Test Mode
M/N

19200. 20400. 21600. 22800. 24000
Frequency (MHz)
Data no. : 57
3m 3115 FACTCR Ant. pol. : VERTICAL
: FCC PART 15 PERK 2.4
: 23%C/54% Engineer : Skyle

P53 Guitar Controller
DC 4.5V

#822151 Rock band wireless guitar for P53

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408



FCC ID:VFR822151

Page 5-1
5. BAND EDGE COMPLIANCE TEST
5.1. Test Equipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 (May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year

5.2. Test Information

EUT: PS3 Guitar Controller

M/N: #822151 Rock band wireless guitar for PS3
Test Date: Aug.10, 2007

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.249

Test mode: Transmitting
Test Frequency: CH1: 2408MHz  CHS3: 2474MHz
Test By: Skyle

NOTE: This test was performed with antenna in horizontal and the maximum value would
obtained in the position.

5.3. Test Results
Pass

Audix Technology (Shenzhen) Co., Ltd. Report No. ACS-F07408




FCC ID:VFR822151
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(] No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-T755-26639495-7
Fax:+86-T55-26632877
Postcode:518057

Test Mode TX CH1:2408MH=z

Data: 52 File: D:\2007 Report\C\Contel\ACSTQ1060.EMI (58)
120 Level (dBuV/m) Date: 2007-08-10
FCC PART 15 PEAK 2.4
4
60
1
MMWWW\WM i 3
° 2360 2376. 2392, 2408. 2424, 2440
Frequency (MHz)
S5ite no. £ Data no. : 52
Dis. / Bnt. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PEAK 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V

M/N #822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission

Freq. Factor Loss Factor Reading Level Limits Margin Remark

[MHZ) {dB/m) (dB) (dB) (dBuV) (dBuV/m) (dBuV/m) (dB)
2 § 23895.68 28.99 oAl E36.18 45.52 45.50 74.00 28.50 Peak
2 2400.00 28.99 6.20 35.18 40D.44 40.45 74.00 33.55 Peak
3 2402.80 29.03 6.20 35.18 41.18% 41.24 114.00 T2.768 Peak
4 2408.00 29.03 6.20 35.18 83,78 93.84 114.00 20.186 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss — Amp Factor + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.

14 -
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M No.& Ke Feng Road,Bl;ck 52,
l l IX ShenZhen Science & Industry Park
Noutou, ShenZhen, GuangDong, China

Tel:+86-755-26639485-7
Fax:+B86-T755-26632877
Postcode:S518057

Data: 51 File: D:\2007 ReportiC\Contell ACS7Q1060.EMI (58)
Level (dBuVim) Date: 2007-08-10
120
1
FCC PART 15 PEAK 2.4
60
2 4
NI RSN ¥ PR T P A TN O T
U2443.5 24595 2475.5 24915 2507.5 25235
Frequency (MHz)
Site no. 2 Data no. -
Dis. / Ant. : 3m 3115 FACTOR Ant. pol. : HORIZONTAL
Limit : FCC PART 15 PERLK 2.4
Env. / Ins. : 23%C/54% Engineer : Skyle
EUT : P53 Guitar Controller
Power Rating : DC 4.5V
Test Mode : TX CH3:24T74MH=
M/N : ¥822151 Rock band wireless guitar for P53
Ant. Cable Amp Emission
Freq. Factor Loss Factor Reading Level Limits Margin Remark
[MH=Z) (dB/m) (dB) [dE) (dBuvV) (dBuV,/m) (dBuV/m) (dB)

1 2473.90 29.19 6.30 35.16 90.27 90.60 114.00 23.40 Peak

2 2478.54 29.19 6€.30 35.16 42.18 42.51 114.00 71.49 Peak

3 2483.50 29.19 6.30 35.16 35.78 40.11 T74.00 33.8%9 Peak

4 2492 .30 29.23 6.33 35.15 43.85 44.26 74.00 29.74 Peak

Remarks: 1. Emission Level= Antenna Factor + Cable Loss - Amp Factor + Reading.
2. The emission levels that are 20dE below the official
limit are not reported.
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20DB BANDWIDTH TEST
6.1. Test EQuipment
Item |Equipment |Manufacturer [Model No. [Serial No. Last Cal. |Cal. Interval
1. |[Spectrum |Agilent E4407B MY41440292 [May 11, 07 |1 Year
2.  |Amp HP 8449B 3008A00863 |May 11, 07 |1 Year
3. |Antenna EMCO 3115 9607-4877  |Jan. 23,07 |[1.5 Year
4. |HF Cable |Hubersuhne [Sucoflex104 |- May 11, 07 |1 Year

6.2. Test Information

EUT: PS3 Guitar Controller

M/N: #822151 Rock band wireless guitar for PS3
Test Date: Aug.10, 2007

Ambient Temperature: 23C

Relative Humidity: 54%

Test standard:

FCC PART 15C: 15.215

Test mode: Transmitting
Test Frequency: CH1: 2408MHz CH2: 2440MHz CH3: 2474MHz
Test By: Skyle

6.3. Test Results
Pass
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7. DEVIATION TO TEST SPECIFICATIONS

[ NONE]
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